
28

29

29

30

31

33

34

27

11

35

36

37

38

39

40

11

28

32

№ Name Qty
1 CASING COVER 1
2 O-SEALING RING 1
3 SEAL PACKING 4
4 SCREW M6XA0 4
5 MECHANICAL SEAL
6 IMPELLER (MIO)
7 VOLUTE SHELL
8 0-SEALING RING
9 PUMP CASE
10 PACKING
11 WASHER 15
12 BOLT W/S.W M8X20 9
13 0-SEALING RING 2
14 PLUG 2
15 HOSE 301 NT 2
16 HOSE COUPLING 2
17 PACKING (PLUG) 2
18 BEND 1
19 VALVE CASE 1
20 CHECK VALVE 1

№ Name Qty
21 CLASP 3
22 Faucet 1
23 B0LT W/5.WM8X35 2
2A CONNECTING SHAFT 1
25 SCREW M8X10 2
26 CONNECTING BLOCK 1
27 B0LT W/S.WM6X16 4
28 NUT   M8 4
29 WASHER   08 4
30 BASE 1
31 SCREW M8X25 2
32 SCREW M6X16 1
33 ANTI VIBRATION RUBBER 4
3A NUT   M6 1
35 WASHER   08 2
36 THROTTLE LEVER 1
37 WASHER   05 1
38 WASHER   05 1
39 NUT   M5 1
40 HANDLE 1

SPARE PARTS LIST


